Sie sind auf Seite 1von 30

ROD CHANGER

110T15456-1
TABLE OF CONTENTS Sandvik DX700 101110

8. ROD CHANGER
* 550 606 65 ROD CHANGER.............................................................................................................................................................. 4
** 550 590 61 CYLINDER, D40 D25 LMIN435 S340......................................................................................................................... 6
** 550 045 69 CYLINDER, D40 D25 LMIN284 S160......................................................................................................................... 8
** 550 044 75 CYLINDER, D40 D25 LMIN475 S351......................................................................................................................... 10
** 550 665 59 HOSE ASSEMBLY....................................................................................................................................................... 11
** 550 649 05 JAWS ASSEMBLY, 2" MF-ROD (T51)........................................................................................................................ 14
** 550 649 01 JAWS ASSEMBLY, 1 1/4" MF-ROD (R32).................................................................................................................. 16
** 550 649 02 JAWS ASSEMBLY, 1 1/2" MF-ROD (T38).................................................................................................................. 18
** 550 649 03 JAWS ASSEMBLY, 1 3/4" MF-ROD (T45).................................................................................................................. 20
** 550 648 91 JAWS ASSEMBLY, 1 1/4" EXT. ROD (R32)............................................................................................................... 22
** 550 648 92 JAWS ASSEMBLY, 1 1/2" EXT. ROD (T38)............................................................................................................... 24
** 550 648 93 JAWS ASSEMBLY, 1 3/4" EXT. ROD (T45)............................................................................................................... 26
** 550 648 94 JAWS ASSEMBLY, 2" EXT. ROD (T51)..................................................................................................................... 28

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 606 65 bC
101110 ROD CHANGER 2 (29)

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 606 65 bC
3 (29) ROD CHANGER 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 606 65 bC
101110 ROD CHANGER 4 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 550 585 83 FRAME 1
2 550 594 28 BODY 1
3 550 017 17 ARM 1
4 550 594 81 LATCH 1
5 550 594 82 BODY 1
. . . . .
6 234 752 38 WEAR PIECE 2
7 234 753 68 WEAR PLATE 2
8 134 388 08 SHIM MOVEABLE JAW 2
9 134 389 38 SHIM MOVEABLE JAW 6
10 085 548 68 SHAFT 3
. . . . .
11 134 393 88 PIN 1
12 572 102 40 GREASE NIPPLE AR 1/8 4
13 422 056 20 CIRCLIP 25X1,2 DIN471 8
14 550 590 61 CYLINDER SECTION 8 PAGE 6 1
15 442 213 10 HEXAGON HEAD SCREW M14X30 m8.8 SFS 2064 6
. . . . .
16 550 045 69 CYLINDER SECTION 8 PAGE 8 1
17 550 044 75 CYLINDER SECTION 8 PAGE 10 1
18 802 198 29 HEXAGON HEAD BOLT 16X70 m8.8 6
19 811 259 69 LOCK NUT M16 m8 B-lock 10
20 850 687 49 DOUBLE LOCK WASHER M16 8
. . . . .
21 852 618 29 DOUBLE LOCK WASHER M14 6
22 884 124 99 BREAK SPRING 4x19x200 2
23 812 622 69 LOCK NUT M10 m8 DIN 980 4
24 801 745 59 HEXAGON HEAD SCREW M16X60 m8.8 SFS 2064 6
25 800 527 29 HEXAGON HEAD SCREW M10x50 4
. . . . .
26 232 200 88 SCREW 2
27 800 485 09 HEXAGON NUT M16 m8 SFS 2067 2
28 851 282 09 DOUBLE LOCK WASHER M10 4
29 800 539 99 HEXAGON HEAD SCREW M16X70 m8.8 SFS 2064 1
30 800 821 49 HEXAGON NUT M12 m8 SFS-ISO 4032 1
. . . . .
31 572 106 50 GREASE NIPPLE DIN 71412 CR 1/8 3
32 550 211 24 SPACER 2
33 801 811 49 PLUG 1/8" 2
35 550 665 59 HOSE ASSEMBLY SECTION 8 PAGE 11 1
ALTERNATIVE PARTS:
. . . . .
* 550 648 94 JAWS ASSEMBLY SECTION 8 PAGE 28
* 550 648 93 JAWS ASSEMBLY SECTION 8 PAGE 26
* 550 648 92 JAWS ASSEMBLY SECTION 8 PAGE 24
* 550 648 91 JAWS ASSEMBLY SECTION 8 PAGE 22
* 550 649 03 JAWS ASSEMBLY SECTION 8 PAGE 20
. . . . .
* 550 649 05 JAWS ASSEMBLY SECTION 8 PAGE 14
* 550 649 01 JAWS ASSEMBLY SECTION 8 PAGE 16
* 550 649 02 JAWS ASSEMBLY SECTION 8 PAGE 18

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 590 61 aA
5 (29) CYLINDER / D40 D25 LMIN435 S340 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 590 61 aA
101110 CYLINDER / D40 D25 LMIN435 S340 6 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 550 639 15 COVER 1
2 550 585 92 JAW 1
3 550 591 07 TUBE 1
4 550 591 08 PISTON ROD D25 1
5 550 039 78 PISTON 1
. . . . .
6 800 074 59 SPRING-TYPE STRAIGHT PIN 6X20 1
7 816 701 89 STRAIGHT THREAD ADAPTER 40X-S10-1/4" (9/16-18JIC) 2
8 550 647 11 WIPER DA22-25x33,6x5,3 1
9 522 131 00 O-RING 34,2X3-1 2
10 550 647 18 U-SEAL 25x33x5.6 1
. . . . .
11 550 647 17 PISTON ROD GUIDE RING 25x5,6x2.5 2
12 550 044 65 PISTON SEAL 40,0 x 29,0 x 4,2 1
13 550 044 68 SLIDE RING 40,0 x 35,0 x 5,6 1
14 857 302 19 PLUG 9/16-18JIC 2
*800 550 647 67 SEAL KIT INCL. PARTS 8-13 1
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 045 69 aA
7 (29) CYLINDER / D40 D25 LMIN284 S160 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 045 69 aA
101110 CYLINDER / D40 D25 LMIN284 S160 8 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 550 045 68 CYLINDER TUBE 1
2 049 402 68 TERMINAL 1
3 234 812 28 PISTON ROD 1
4 550 039 78 PISTON 1
6 550 639 15 COVER 1
. . . . .
7 550 044 68 SLIDE RING 40,0 x 35,0 x 5,6 1
8 422 241 30 CIRCLIP 42X1,75 4
9 850 698 89 PLAIN BEARING 2
10 550 647 18 U-SEAL 25x33x5.6 1
11 550 647 11 WIPER DA22-25x33,6x5,3 1
. . . . .
12 550 647 17 PISTON ROD GUIDE RING 25x5,6x2.5 2
13 550 044 65 PISTON SEAL 40,0 x 29,0 x 4,2 1
14 522 131 00 O-RING 34,2X3-1 2
15 801 811 49 PLUG 1/8" 1
16 801 802 69 BONDED SEAL U 13,7X22X1,5 D2=15,4 2
. . . . .
17 049 774 68 RING RC 412 4
18 572 102 40 GREASE NIPPLE AR 1/8 1
19 816 701 89 STRAIGHT THREAD ADAPTER 40X-S10-1/4" (9/16-18JIC) 2
20 857 302 19 PLUG 9/16-18JIC 2
21 811 239 49 GREASE NIPPLE AM6 DIN 71412 1
. . . . .
*800 550 647 67 SEAL KIT INCL. PARTS 7, 10-14, 16 1

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 044 75 eG
9 (29) CYLINDER / D40 D25 LMIN475 S351 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 044 75 eG
101110 CYLINDER / D40 D25 LMIN475 S351 10 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 237 090 58 CYLINDER TUBE 1
2 049 402 68 TERMINAL 1
3 235 476 98 PISTON ROD 1
4 550 039 78 PISTON 1
5 550 044 65 PISTON SEAL 40,0 x 29,0 x 4,2 1
. . . . .
6 550 639 15 COVER 1
7 550 647 11 WIPER DA22-25x33,6x5,3 1
8 550 647 17 PISTON ROD GUIDE RING 25x5,6x2.5 2
9 522 131 00 O-RING 34,2X3-1 2
10 550 647 18 U-SEAL 25x33x5.6 1
. . . . .
11 422 241 30 CIRCLIP 42X1,75 4
12 850 698 89 PLAIN BEARING 2
13 049 774 68 RING RC 412 4
14 572 102 40 GREASE NIPPLE AR 1/8 2
15 801 811 49 PLUG 1/8" 1
. . . . .
16 550 044 68 SLIDE RING 40,0 x 35,0 x 5,6 1
20 801 802 69 BONDED SEAL U 13,7X22X1,5 D2=15,4 2
21 857 302 19 PLUG 9/16-18JIC 2
22 816 701 89 STRAIGHT THREAD ADAPTER 40X-S10-1/4" (9/16-18JIC) 2
*800 550 647 67 SEAL KIT INCL. PARTS 5, 7-10, 16-20 1
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 665 59 aA
11 (29) HOSE ASSEMBLY 101110

Ref. Part no. Description EN Standard designation Qty


e
1 550 318 76 ADAPTER (HYDRAULIC) R1/8" SK 1
2 572 106 50 GREASE NIPPLE DIN 71412 CR 1/8 1
3 851 599 99 ELBOW ADAPTER R 1/8 D=6 1
4 851 601 19 MALE CONNECTOR R1/8" 1
5 851 604 09 BUSHING 2
. . . . .
6 851 605 29 HOSE STUD 0.6 1
7 851 606 59 HOSE 8,4/4 0.36
8 865 909 89 HOSE STUD 1

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 05
13 (29) JAWS ASSEMBLY / 2" MF-ROD (T51) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 05
101110 JAWS ASSEMBLY / 2" MF-ROD (T51) 14 (29)

Ref. Part no. Description EN Standard designation Qty


e
3 550 027 12 JAW 1
4 550 027 12 JAW 1
7 550 587 82 SPACER 2
9 442 776 90 HEXAGON HEAD SCREW M12X35 8.8 SFS 2064 4
11 052 317 48 JAW Right 2" 1
. . . . .
12 052 318 78 JAW LEFT, 2" 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
16 851 068 09 DOUBLE LOCK WASHER M12 8
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 01
15 (29) JAWS ASSEMBLY / 1 1/4" MF-ROD (R32) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 01
101110 JAWS ASSEMBLY / 1 1/4" MF-ROD (R32) 16 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 138 231 88 JAW PLATE 1
2 138 231 88 JAW PLATE 1
3 234 989 08 JAW 1
4 234 989 08 JAW 1
7 550 587 82 SPACER 2
. . . . .
8 550 588 11 SPACER 2
9 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 1
10 851 068 09 DOUBLE LOCK WASHER M12 4
11 051 154 38 JAW 1 1/4" rod, PITO 12 and 14 1
12 051 154 38 JAW 1 1/4" rod, PITO 12 and 14 1
. . . . .
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 784 70 HEXAGON SOCKET HEAD SCREW M8X25 m8.8 SFS 4
16 851 281 89 DOUBLE LOCK WASHER M8 4
17 550 647 73 PLATE 2
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 02 a
17 (29) JAWS ASSEMBLY / 1 1/2" MF-ROD (T38) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 02 a
101110 JAWS ASSEMBLY / 1 1/2" MF-ROD (T38) 18 (29)

Ref. Part no. Description EN Standard designation Qty


e
3 550 026 81 JAW 1
4 550 026 81 JAW 1
7 550 587 82 SPACER 2
8 550 588 11 SPACER 2
9 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 4
. . . . .
11 613 418 58 JAW 1 1/2'', TUBE D 56 1
12 613 418 58 JAW 1 1/2'', TUBE D 56 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
. . . . .
16 851 068 09 DOUBLE LOCK WASHER M12 8
17 550 647 73 PLATE 2
18 550 262 14 PLATE RH 714 2

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 03 a
19 (29) JAWS ASSEMBLY / 1 3/4" MF-ROD (T45) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 649 03 a
101110 JAWS ASSEMBLY / 1 3/4" MF-ROD (T45) 20 (29)

Ref. Part no. Description EN Standard designation Qty


e
3 550 027 00 JAW 1
4 550 027 00 JAW 1
7 550 587 82 SPACER 2
8 550 588 11 SPACER 2
9 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 4
. . . . .
11 623 924 18 JAW 1 3/4", TUBE D 64 1
12 623 924 18 JAW 1 3/4", TUBE D 64 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
. . . . .
16 851 068 09 DOUBLE LOCK WASHER M12 4

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 91 b
21 (29) JAWS ASSEMBLY / 1 1/4" EXT. ROD (R32) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 91 b
101110 JAWS ASSEMBLY / 1 1/4" EXT. ROD (R32) 22 (29)

Ref. Part no. Description EN Standard designation Qty


e
1 138 231 88 JAW PLATE 1
3 550 027 00 JAW 1
4 234 989 08 JAW 1
7 550 587 82 SPACER 2
8 550 588 11 SPACER 2
. . . . .
9 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 2
11 051 154 38 JAW 1 1/4" rod, PITO 12 and 14 1
12 051 154 38 JAW 1 1/4" rod, PITO 12 and 14 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
. . . . .
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 2
16 851 068 09 DOUBLE LOCK WASHER M12 6
17 550 647 73 PLATE 1
20 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 2
25 445 784 70 HEXAGON SOCKET HEAD SCREW M8X25 m8.8 SFS 2
. . . . .
26 851 281 89 DOUBLE LOCK WASHER M8 2

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 92 a
23 (29) JAWS ASSEMBLY / 1 1/2" EXT. ROD (T38) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 92 a
101110 JAWS ASSEMBLY / 1 1/2" EXT. ROD (T38) 24 (29)

Ref. Part no. Description EN Standard designation Qty


e
3 550 027 07 JAW 1
4 550 026 81 JAW 1
7 550 587 82 SPACER 2
8 550 588 11 SPACER 1
9 442 776 90 HEXAGON HEAD SCREW M12X35 8.8 SFS 2064 1
. . . . .
11 613 418 58 JAW 1 1/2'', TUBE D 56 1
12 613 418 58 JAW 1 1/2'', TUBE D 56 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
. . . . .
16 851 068 09 DOUBLE LOCK WASHER M12 8
17 550 647 73 PLATE 1
18 550 262 14 PLATE RH 714 2
20 800 466 09 HEXAGON HEAD BOLT M10x60 m8.8 2

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 93
25 (29) JAWS ASSEMBLY / 1 3/4" EXT. ROD (T45) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 93
101110 JAWS ASSEMBLY / 1 3/4" EXT. ROD (T45) 26 (29)

Ref. Part no. Description EN Standard designation Qty


e
3 550 027 09 JAW 1
4 550 027 00 JAW 1
7 550 587 82 SPACER 2
8 550 588 11 SPACER 1
9 442 776 90 HEXAGON HEAD SCREW M12X35 8.8 SFS 2064 2
. . . . .
11 623 924 18 JAW 1 3/4", TUBE D 64 1
12 623 924 18 JAW 1 3/4", TUBE D 64 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
. . . . .
16 851 068 09 DOUBLE LOCK WASHER M12 8
20 808 997 79 HEXAGON HEAD SCREW M12X50 m8.8 SFS 2064 2

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 94
27 (29) JAWS ASSEMBLY / 2" EXT. ROD (T51) 101110

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 648 94
101110 JAWS ASSEMBLY / 2" EXT. ROD (T51) 28 (29)

Ref. Part no. Description EN Standard designation Qty


e
2 550 635 91 ARM 1
3 550 635 92 JAW 1
4 550 027 12 JAW 1
5 550 635 90 LATCH 1
7 550 587 82 SPACER 1
. . . . .
9 442 776 90 HEXAGON HEAD SCREW M12X35 8.8 SFS 2064 2
11 052 317 48 JAW Right 2" 1
12 052 318 78 JAW LEFT, 2" 1
13 801 265 39 HEXAGON HEAD SCREW M20X1,5X55 m8.8 SFS 2066 4
14 851 283 39 DOUBLE LOCK WASHER M20 4
. . . . .
15 445 821 60 HEXAGON SOCKET HEAD SCREW M12X30 m8.8 SFS 2219 4
16 851 068 09 DOUBLE LOCK WASHER M12 6

Sandvik Mining and Construction Oy, Drills Tampere © 2010